
Atrial fibrillation and 
anticoagulation 

Paul Wright MRPharmS
(consultant) MSc IPresc

Consultant Cardiac Pharmacist 
Barts Health NHS Trust

Twitter: @pharmBHC



Contents

• Pathophysiology of AF

• Detection of AF

• Consequences of AF

• Anticoagulation 

2



How common is atrial fibrillation?
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The prevalence of GP recorded AF in England was 2.4% 

• Prevalence of AF in males (2.8%) was higher than for 
females (2.0%) 

• AF prevalence increased with age to 5.0% of those aged 
60 to 79 years and 17.2% of those aged 80+ 

• AF prevalence recorded at CCG level ranged from 1.1% 
to 4.2%, with variation increasing with age

*Data from CVDPrevent 



Prevalence of GP recorded AF in patients 
aged 18 and over, by age and sex



What is 
Atrial 

Fibrillation?

• AF is “A supraventricular tachyarrhythmia with 
uncoordinated atrial electrical activation and 
consequently ineffective atrial contraction”. ESC 2021

• Electrocardiographic characteristics of AF include: 
– Irregularly irregular R-R intervals (when atrioventricular 

conduction is not impaired), 

– Absence of distinct repeating P waves, and 

– Irregular atrial activations.

 OR simply -   An irregularly irregular heart beat

• Most common sustained cardiac arrhythmia

• Irregular and very rapid atrial rate (>300-600 bpm)

• AV node cannot conduct all these impulses, 
however ventricular rate is still usually:

– rapid (although not as rapid as atrial rate) 

– irregular





Paroxysmal
(Self-terminating)

First 
diagnosed

Permanent

Classification of Atrial Fibrillation
ACC/AHA/ESC Guidelines

Persistent
(Not self-terminating)





Consequences of AF

• Reduced atrial function (“atrial kick”) and chamber synchronisation, 3 major 
consequences:

• Impaired cardiac function of the heart 

• Tachycardia

• Thrombogenesis

• Anatomical changes that may become permanent if AF persists

• Patients with AF have a five-fold mean increase in risk of stroke.



A significant proportion of patients with AF 
are asymptomatic

1. Furberg C et al, Am J Cardiol 1994;74:236; 2. Savelieva I et al, Pacing Clin Electrophysiol 2000;23:145 





How to detect AF
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MyDiagnostick 

• Hold the handles for 1 min

• Green or red light indicating absence or 
presence of AF

• No requirement to link with other 
devices
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Detection and Protection ……

• Early detection and treatment of CVD can help patients 
live longer, healthier lives. Too many people are still living 
with undetected, high-risk conditions such as high blood 
pressure, raised cholesterol, and atrial fibrillation (AF)

• Where individuals are identified with high risk 
conditions, appropriate preventative treatments will be 
offered in a timely way. We will support pharmacists and 
nurses in primary care networks (see Chapter One) to case 
find and treat people with high-risk conditions. Where 100 
people with AF are identified and receive anticoagulation 
medication, an average of four strokes are averted, 
preventing serious disability or even death

https://www.longtermplan.nhs.uk/chapter-1-a-new-service-model-for-the-21st-century/




Anticoagulation



Warfarin

• Most commonly used 
anticoagulant worldwide

• Highly effective oral 
anticoagulant

• But it has its 
limitations….



Narrow therapeutic range with VKA

Target INR
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Intracranial haemorrhage

Ischaemic stroke

<1.5 1.5–1.9 2.0–2.5 2.6–3.0 3.1–3.5 3.6-4.0 4.1-4.5 >4.5

The anticoagulant effect 
of vitamin K antagonists 
are optimized when 
therapeutic doses are 
maintained within a very 
narrow range

Hylek EM, et al. N Eng J Med 2003; 349:1019-1026.



Random effects model; Error bars = 95% CI; *p>0.2 for homogeneity;
†Relative risk reduction (RRR) for all strokes (ischaemic and haemorrhagic)

Warfarin for non-
rheumatic AF

Hart RG et al. Ann Intern Med 2007;146:857–67.

Warfarin better Placebo better

RRR (%)†

100 –10050 0 –50

AFASAK

SPAF

BAATAF

CAFA

SPINAF

EAFT

All trials
RRR 64%*, ARR 2.7%

(95% CI: 49–74%)

Aspirin 
RRR  19% 0.7% ARR



Bleeding assessment
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Risk tools validated in AF

Ref: International Journal of General Medicine 2016: 9; 337–347 

Potentially modifiable risk factors
Risk factors that may mandate a dose reduction of NOAC
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Assessment of Risk of Bleeding - ORBIT

• Major bleeding - defined as fatal bleeding, symptomatic bleeding in 
a critical organ, or bleeding with a hemoglobin drop requiring 
transfusion of ≥2 units (ISTH criteria).

• ORBIT does not take into account choice of anticoagulant.
• Unlike HAS-BLED, ORBIT does not take into account the time in 

therapeutic range, as there is no reliable or readily available 
objective measure for therapeutic range of the direct oral 
anticoagulants (DOACs).

• Unlike HAS-BLED, ORBIT was derived in a patient population that 
included vitamin K antagonists (VKAs, such as warfarin) as well as 
DOACs.

https://www.mdcalc.com/has-bled-score-major-bleeding-risk




Signs and 
Symptoms of 

Bleeding

• Epistaxis, gum bleeding, 
bleeding from cuts or scrapes 
or heavier than usual 
menstrual period

• Severe worsening bruising not 
due to injury

• Red or dark urine

• Red or black bowel motions

• Coughing blood

• Dark or blood stained vomit

• Severe headache or dizziness



Reducing 
Risk of 

Bleeding

• Address uncontrolled hypertension

• Review benefit/risk of concomitant aspirin:
– Hypertensives, diabetics, CHD and no 

acute ischemic event or intervention in 
the last year

– Stop aspirin when INR in therapeutic 
range

• Risk of bleeding is greatest in first 90 days of 
OAC therapy 
– Caution : drug interactions and new 

drugs
– Close or more frequent monitoring

• Review concomitant use of NSAIDS
• Consider a PPI

Hylek, E.M., Evans-Molina, C, Shea, C. et al. (2007), Major hemorrhage and tolerability of warfarin in the first year of 
therapy among elderly patients with atrial fibrillation, Circulation, 115, 2689-2696.



www.openprescribing.net

http://www.openprescribing.net/


MHRA alerts



• Objective To evaluate the appropriateness of the initial prescribed 
daily dose of non-vitamin K antagonist oral anticoagulants (NOACs) 
according to label in patients with non-valvular atrial fibrillation 
(NVAF) in the UK. 

• Design Population-based cross-sectional study.

• Setting UK primary care.

• Population 30 467 patients with NVAF and a first prescription for 
apixaban, dabigatran or rivaroxaban between January 2011 and 
December 2016. 
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How to assess renal function?

• NOAC trials used CrCl to estimate renal function, 
hence SPCs recommend this method

• eGFR may overestimate for ages > 65yrs, CrCl may 
underestimate for ages >65yrs1

• Extremes of body weight can over/under estimate 
renal function 

1 MacCallum PK et al. BMJ Open 2013;3:e003343. 

Cockcroft–Gault:

Where F = 1.23 if male or 1.04 if female
Serum creatinine

CrCl = {(140 – age) * (weight in kg) * (F)}
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Ref: https://www.consultant360.com/articles/direct-oral-anticoagulants-user-s-guide

https://www.consultant360.com/articles/direct-oral-anticoagulants-user-s-guide


Ref: https://www.consultant360.com/articles/direct-oral-anticoagulants-user-s-guide

https://www.consultant360.com/articles/direct-oral-anticoagulants-user-s-guide


EHRA practical guide on the use of 
new oral anticoagulants in patients with non-

valvular atrial fibrillation

Hein Heidbuchel1, M.D., Ph.D., Peter Verhamme1, M.D., Ph.D., Marco Alings2, M.D., Ph.D., Matthias 

Antz3, M.D., Werner Hacke4, M.D., Jonas Oldgren5, M.D., Ph.D., 

Peter Sinnaeve1, M.D., Ph.D., A. John Camm6, M.D., Paulus Kirchhof7, M.D., Ph.D. 

1. Department of Cardiovascular Medicine, University Hospital Gasthuisberg, University of Leuven, 
Leuven, Belgium; 2. Department of Cardiology, Amphia Ziekenhuis, Breda, Netherlands; 3. Department of Cardiology, Klinikum Oldenburg, Oldenburg, 

Germany; 4. Department of Neurology, Ruprecht Karls Universität, Heidelberg, Germany; 5. Uppsala Clinical Research Center and Dept of Medical Sciences, 
Uppsala University, Uppsala, Sweden; 6. Clinical Cardiology, St George’s University, London, United Kingdom; 

7. University of Birmingham Centre for Cardiovascular Sciences, Birmingham, UK, and Department of Cardiology and Angiology, 
University of Münster, Germany 



Checklist during follow-up of AF patients 
on NOACs

Interval Comments

Compliance Each visit

Inspect remaining medication

Stress importance of compliance

Inform about compliance aids
Thrombo-
embolism

Each visit Cerebral, systemic and pulmonary circulation

Bleeding Each visit

“Nuisance” bleeding – prevention possible?

Bleeding with risk or impact on QoL – prevention possible? Need 
to revise dose?

Side effects Each visit
Continuation? Temporary cessation with bridging? Change of 
anticoagulant drug?

Co-medications Each visit
Prescription or over-the counter drugs?

Even temporary use can be risky

Blood sampling

Yearly

6-monthly

3-monthly

on 
indication

Haemoglobin, renal, liver function

Renal function if CrCl 30-60 ml/min or if on dabigatran and aged >75 years 
or fragile

If CrCl 15-30 ml/min

If intercurring condition may impact renal or hepatic function.

www.escardio.org/EHRA



Case Study



Lets introduce Doris
• 81 yr old

• Admission to A&E with SoB and 
irregular pulse – AF diagnosed

• PMH:
– Hypertension 

– Angina

– Osteoarthritis

• On examination:
– 55kg

– BP 130/80, HR 85 bpm - AF

– SrCr 120, eGFR 52ml/min

Drugs on admission 
- Aspirin 75mg daily
- Atorvastatin 20mg daily
- Amlodipine 5mg daily
- Indapamide 2.5mg daily

- fluconazole 50mg daily (for 
another 5 days)

- OTC medication: 
- Ibuprofen when required
- Ginger, Ginko, Garlic
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ORBIT
CHA2DS2VAScCHA2DS2VASc

Should we anti coagulate?

Score

Bleeds per 

100 patient-

years

0-2 2.4

3 4.7

4-7 8.1

Low

Intermediate

High
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<15mL/min

Not
recommended

Patient has risk
factor for stroke

Estimate CrCl

15-49 mL/min*

15 mg OD

≥50 mL/min

20 mg OD

Rivaroxaban

2.5 mg BID 2.5 mg BID 5 mg BID

Apixaban
Patient has risk factor for stroke

Estimate CrCl

<15 mL/min 15-29 mL/min ≥30 mL/min

Check age Check weight Check serum
creatinine

≥80 years ≤60 kg ≥133 µmol/IL

If ≥2 features if ≤1 features

Not
recommended

30 mg OD 30 mg OD

Edoxaban
Patient has risk
factor for stroke

Estimate CrCl

<15mL/min 15-49 mL/min ≥50 mL/min

Not
recommended 30 mg OD

60 mg OD

≤60Kg Potent P-gp
inhibitors

1. Rivaroxaban SmPC; 2. Apixaban SmPC; 3 Dabigatran SmPC; 4. Edoxaban SmPC.

Dose adjustments in AF1-4

Refer to individual medicine SmPC’s for dose reduction criteria

Estimate CrCl

<30 mL/min

Contraindicated

30-50 mL/min >50 mL/min

Age 
≥80 years 
or taking 
verapamil

110 mg 
BID

110 mg 
BID

150 
mg 
BID

110 mg 
BID

Age 75-80 years; or  
with gastritis, 

esophagitis or GIl 
reflux; or increased 

bleeding risk
Dose based on 

individual assessment 
of  thromboembolic 

risk & risk of bleeding

110 mg 
BID

150 
mg 
BID

Dose based on 

individual 

assessment of  

thromboembolic risk 

& risk of bleeding

110 mg 
BID

150 
mg 
BID

Age 75-80 years; or           
with gastritis, 

esophagitis or GI reflux; 
or increased bleeding 

risk
Dose based on 

individual assessment 
of  thromboembolic risk 

& risk of bleeding

Patient has risk factor for stroke

Age 
≥80 years 
or taking 
verapamil

Dabigatran



Aid memoir to dose reduction of NOACs

A
B

C
D

Age

Drugs

Creatinine clearance

Body weight
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Older AF patients less likely to get warfarin

Gallagher AM et al. J Thromb & Haem 2008;6:1500-1506

Younger

Older
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Is age just a number?

Incidence of major bleeding at 1 year in patients aged <85 and 
≥85 years and rates of major bleeding according to 3 age strata 
(<75, 75–84, and ≥85 years). 

Incidence of thromboembolic events (stroke/TIA/systemic 
embolism) at 1 year in patients aged <85 and ≥85 years and rates 
of thromboembolic events according to 3 age strata (<75, 75–84, 
and ≥85 years)

Ref: J Am Heart Assoc. 2017; 6:e005657 

Data from PREFER in AF  
(PREvention oF thromboembolic events–European Registry in Atrial Fibrillation) 
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<15mL/min

Not
recommended

Patient has risk
factor for stroke

Estimate CrCl

15-49 mL/min*

15 mg OD

≥50 mL/min

20 mg OD

Rivaroxaban

2.5 mg BID 2.5 mg BID 5 mg BID

Apixaban
Patient has risk factor for stroke

Estimate CrCl

<15 mL/min 15-29 mL/min ≥30 mL/min

Check age Check weight Check serum
creatinine

≥80 years ≤60 kg ≥133 µmol/IL

If ≥2 features if ≤1 features

Not
recommended

30 mg OD 30 mg OD

Edoxaban
Patient has risk
factor for stroke

Estimate CrCl

<15mL/min 15-49 mL/min ≥50 mL/min

Not
recommended 30 mg OD

60 mg OD

≤60Kg Potent P-gp
inhibitors

1. Rivaroxaban SmPC; 2. Apixaban SmPC; 3 Dabigatran SmPC; 4. Edoxaban SmPC.

Dose adjustments in AF1-4

Refer to individual medicine SmPC’s for dose reduction criteria

Estimate CrCl

<30 mL/min

Contraindicated

30-50 mL/min >50 mL/min

Age 
≥80 years 
or taking 
verapamil

110 mg 
BID

110 mg 
BID

150 
mg 
BID

110 mg 
BID

Age 75-80 years; or  
with gastritis, 

esophagitis or GIl 
reflux; or increased 

bleeding risk
Dose based on 

individual assessment 
of  thromboembolic 

risk & risk of bleeding

110 mg 
BID

150 
mg 
BID

Dose based on 

individual 

assessment of  

thromboembolic risk 

& risk of bleeding

110 mg 
BID

150 
mg 
BID

Age 75-80 years; or           
with gastritis, 

esophagitis or GI reflux; 
or increased bleeding 

risk
Dose based on 

individual assessment 
of  thromboembolic risk 

& risk of bleeding

Patient has risk factor for stroke

Age 
≥80 years 
or taking 
verapamil

Dabigatran

A - AGE



B – Body weight

• Weight at borderlines – 59kg to 61kg

• Which NOACs to dose reduce

• Study demonstrating increase bleed risk 
associated with lower body weight1

– Consider dose reduction if BMI < 18.5kg/m2 

   (noting this may be unlicensed)

1Heart Rhythm  http://dx.doi.org/10.1016/j.hrthm. 2016.12.036  53



<15mL/min

Not
recommended

Patient has risk
factor for stroke

Estimate CrCl

15-49 mL/min*

15 mg OD

≥50 mL/min

20 mg OD

Rivaroxaban

2.5 mg BID 2.5 mg BID 5 mg BID

Apixaban
Patient has risk factor for stroke

Estimate CrCl

<15 mL/min 15-29 mL/min ≥30 mL/min

Check age Check weight Check serum
creatinine

≥80 years ≤60 kg ≥133 µmol/IL

If ≥2 features if ≤1 features

Not
recommended

30 mg OD 30 mg OD

Edoxaban
Patient has risk
factor for stroke

Estimate CrCl

<15mL/min 15-49 mL/min ≥50 mL/min

Not
recommended 30 mg OD

60 mg OD

≤60Kg Potent P-gp
inhibitors

1. Rivaroxaban SmPC; 2. Apixaban SmPC; 3 Dabigatran SmPC; 4. Edoxaban SmPC.

Dose adjustments in AF1-4

Refer to individual medicine SmPC’s for dose reduction criteria

Estimate CrCl

<30 mL/min

Contraindicated

30-50 mL/min >50 mL/min

Age 
≥80 years 
or taking 
verapamil

110 mg 
BID

110 mg 
BID

150 
mg 
BID

110 mg 
BID

Age 75-80 years; or  
with gastritis, 

esophagitis or GIl 
reflux; or increased 

bleeding risk
Dose based on 

individual assessment 
of  thromboembolic 

risk & risk of bleeding

110 mg 
BID

150 
mg 
BID

Dose based on 

individual 

assessment of  

thromboembolic risk 

& risk of bleeding

110 mg 
BID

150 
mg 
BID

Age 75-80 years; or           
with gastritis, 

esophagitis or GI reflux; 
or increased bleeding 

risk
Dose based on 

individual assessment 
of  thromboembolic risk 

& risk of bleeding

Patient has risk factor for stroke

Age 
≥80 years 
or taking 
verapamil

Dabigatran

B - Body Weight



Ref: Drug Safety Update volume 13, issue 3: October 2019: 3

C – Creatinine clearance
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How to assess renal function?

• NOAC trials used CrCl to estimate renal function, 
hence SPCs recommend this method

• eGFR may overestimate for ages > 65yrs, CrCl may 
underestimate for ages >65yrs1

• Extremes of body weight can over/under estimate 
renal function 

1 MacCallum PK et al. BMJ Open 2013;3:e003343. 
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Calculating Creatinine Clearance 

Cockcroft–Gault:

Where F = 1.23 if male or 1.04 if female
Serum creatinine

CrCl = {(140 – age) * (weight in kg) * (F)}



Calculating Creatinine Clearance 

• Age 81 years
• Female
• Serum creatinine 120 µmol/l
• Weight 55 kg
• Height 5 feet 7 inches (170 cm)
• eGFR 52 ml/min

CrCl: using CG 33 ml/min

Cockcroft–Gault:

Where F = 1.23 if male or 1.04 if female
Serum creatinine 120

CrCl = {(140 – age 81) * (weight in kg 55) * (F 1.23)}



<15mL/min

Not
recommended

Patient has risk
factor for stroke

Estimate CrCl

15-49 mL/min*

15 mg OD

≥50 mL/min

20 mg OD

Rivaroxaban

2.5 mg BID 2.5 mg BID 5 mg BID

Apixaban
Patient has risk factor for stroke

Estimate CrCl

<15 mL/min 15-29 mL/min ≥30 mL/min
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Not
recommended

30 mg OD 30 mg OD

Edoxaban
Patient has risk
factor for stroke

Estimate CrCl

<15mL/min 15-49 mL/min ≥50 mL/min

Not
recommended 30 mg OD

60 mg OD

≤60Kg Potent P-gp
inhibitors

1. Rivaroxaban SmPC; 2. Apixaban SmPC; 3 Dabigatran SmPC; 4. Edoxaban SmPC.

Dose adjustments in AF1-4

Refer to individual medicine SmPC’s for dose reduction criteria

Estimate CrCl

<30 mL/min

Contraindicated

30-50 mL/min >50 mL/min

Age 
≥80 years 
or taking 
verapamil

110 mg 
BID

110 mg 
BID

150 
mg 
BID

110 mg 
BID

Age 75-80 years; or  
with gastritis, 

esophagitis or GIl 
reflux; or increased 

bleeding risk
Dose based on 

individual assessment 
of  thromboembolic 

risk & risk of bleeding

110 mg 
BID

150 
mg 
BID

Dose based on 

individual 

assessment of  

thromboembolic risk 

& risk of bleeding

110 mg 
BID

150 
mg 
BID

Age 75-80 years; or           
with gastritis, 

esophagitis or GI reflux; 
or increased bleeding 

risk
Dose based on 

individual assessment 
of  thromboembolic risk 

& risk of bleeding

Patient has risk factor for stroke

Age 
≥80 years 
or taking 
verapamil

Dabigatran

C - Creatinine clearance
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D - Drug Interactions

1. Pharmacodynamic (functional) interactions

– Enhance the physiological affects through synergistic impact

– Any antithrombotic drug or drug that increases bleeding risk

2. Phamacokinetic interactions

– Drugs that increase or decrease drug exposure 

– Inhibitors or inducers of P-glycoprotein 
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AFIRE
#ESCCongress

Trial Description: Patients with atrial fibrillation and stable coronary artery disease were randomized to rivaroxaban 15 mg 
daily (10 mg daily for creatine clearance 15-49 ml/min) versus rivaroxaban/antiplatelet therapy. 

RESULTS
• Primary efficacy endpoint: all-cause mortality, myocardial infarction, stroke,

unstable angina requiring revascularization, or systemic embolism occurred in
4.1%/patient-year in the rivaroxaban monotherapy group compared with
5.8%/patient-year in the rivaroxaban/antiplatelet therapy group (p for noninferiority
< 0.0001)

• Primary safety endpoint: major bleeding (ISTH criteria) occurred in 1.6%/patient-
year in the rivaroxaban monotherapy group compared with 2.8%/patient-year in
the rivaroxaban/antiplatelet therapy group (p = 0.01)

CONCLUSIONS
• Among patients with atrial fibrillation and stable coronary artery disease,

rivaroxaban monotherapy vs. rivaroxaban/antiplatelet therapy was noninferior for
ischemia and superior for bleeding

Yasuda S, et al. N Engl J Med 2019;Sep 2:[Epub]

Rivaroxaban + 
antiplatelet therapy

(n = 1,118)

Rivaroxaban
(n = 1,118)

(p for noninferiority 
< 0.0001)

%
/p

at
ie

nt
-y

ea
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Primary endpoint

4.1

5.8

0

4

8

1
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Drug–drug interactions with NOACs
Taken from: 
The 2018 European Heart 
Rhythm Association 
Practical Guide on the use 
of non-vitamin K antagonist 
oral anticoagulants in 
patients with atrial 
fibrillation 2018. European 
Heart Journal (2018) 39, 
1330–1393

Accessed (in Feb 2020) at: 
https://www.escardio.org/
Guidelines/Recommended-
Reading/Heart-
Rhythm/Novel-Oral-
Anticoagulants-for-Atrial-
Fibrillation
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Other considerations for reducing 
bleeding risk
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Patient Alert Cards - audit
• Anticoagulated patients should 

carry their alert card at all times

• Alert cards are included as part of 
patient guides

• Do all your patients have them?



When to stop NOACs before a planned surgical intervention

Dabigatran Apixaban Edoxaban Rivaroxaban

No important bleeding risk and/or local haemostasis possible: perform at trough level 
(i.e. ≥12h or 24h after last intake)

Low risk High risk Low risk High risk Low risk High risk Low risk High risk

CrCl ≥80 ml/min ≥24h ≥48h ≥24h ≥48h no data yet no data yet ≥24h ≥48h

CrCl 50–80 ml/min ≥36h ≥72h ≥24h ≥48h no data yet no data yet ≥24h ≥48h

CrCl 30–50 ml/min § ≥48h ≥96h ≥24h ≥48h no data yet no data yet ≥24h ≥48h

CrCl 15–30 ml/min § not indicated not indicated ≥36h ≥48h no data yet no data yet ≥36h ≥48h

CrCl <15 ml/min no official indication for use

www.escardio.org/EHR
A

Last intake of drug before elective surgical intervention

Low risk: surgery with low risk of bleeding. High risk: surgery with high risk of bleeding  § many of these patients may be on the lower dose of dabigatran (i.e. 
2x110 mg/d) or apixaban (i.e. 2x2.5 mg/d), or have to be on the lower dose of rivaroxaban (15 mg/d).
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• 81 yr old

• Admission to A&E with SoB and 
irregular pulse – AF diagnosed

• PMH:
– Hypertension 

– Angina

– Osteoarthritis

• On examination:
– 55kg

– BP 130/80, HR 85 bpm - AF

– SrCr 120, eGFR 52ml/min

• 81 yr old

• Admission to A&E with SoB and 
irregular pulse – AF diagnosed

• PMH:
– Hypertension 

– Angina

– Osteoarthritis

• On examination:
– 55kg

– BP 130/80, HR 85 bpm - AF

– SrCr 120, eGFR 52ml/min

Final review for Doris
Drugs on admission 
- Aspirin 75mg daily
- Atorvastatin 20mg daily
- Amlodipine 5mg daily
- Indapamide 2.5mg daily

- fluconazole 50mg daily (for 
another 5 days)

- OTC medication: 
- Ibuprofen when required
- Ginger, Ginko, Garlic

Drugs on admission 
- Aspirin 75mg daily
- Atorvastatin 20mg daily
- Amlodipine 5mg daily
- Indapamide 2.5mg daily

- fluconazole 50mg daily (for 
another 5 days)

- OTC medication: 
- Ibuprofen when required
- Ginger, Ginko, Garlic
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Take home message
Factors associated with increased 
bleeding risks with anticoagulation use:

– Remember your ABCD

❑AGE

❑BODY WEIGHT

❑CREATINE CLEARANCE

❑DRUGS
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Questions
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